INSTRUCTION MANUAL

NoE®
o

NEOMOUNTS PRO

BY NEWSTAR

MENU BOARD CEILING MOUNT



This instruction is applicable to all the following
models and related extended products

NMPRO-CMB1 (with tilt arms) NMPRO-CMB2 (with tilt arms)

NMPRO-CMB3 (with tilt arms)

A WARNING

® Be sure to read this entire manual thoroughly and you fully understand all the instructions and warning before
attempting to begin your installation.

® This products should only be installed by someone who has a basic knowledge of building constructio
installations and fully undestnd these instrudtions.

® Always have someone assit you to lift and position your equipment.

e Tighten screws and bolts firmly, but do not over tighten. Over tightening can damage the item and greatly
reduce their ability to hold.Please refer to suggested torque values where applicable in these instructions.




Parts list (NMPRO-CMB1)

A1 A2 | A3 | Ad B1 B2 B3 B4 B5 B6
M5X15 M6X15 M8X15 | @6x@6.2x1.5 M8X12 M8X50 M8X60 M685 ©13X@6.2X1.5 | B16XD8.2X1.5
sl eox | T | X1
X4 X4 X4 X4 X5 X1 X2 X4 X4
C1 | C2 C3 | C4 | C5 | Cob
5mm o16x@8.2x1.5| Lagbolt | Anchor
AN — X1 @
X1 X1 X2 X4
D5 D6 D7
v M5
\ / @/
X1 o X2 X2
Parts list (NMPRO-CMB2)
A1 A2 | A3 | Ad B1 | B2 | B3 B4 B5 B6
M5X15 M6X15 M8X15 | @6x@6.2x1.5 M8X12 M8X50 M8X60 MBX85 216X@6.2X1.5 | @13X@8.2X1.5
L | | x2 |% | i ) | X1
X4 X4 X4 X4 X5 X1 X2 X2 X4 X4
C1 | C2 C3 | C4 | C5| Co6
3&5mm o16x@8.2x1.5| Lagbolt | Anchor
N xi @
X1 X1 X2 x4
D5 D7
M5
N @/
X1 o X2 X2
Parts list (NMPRO-CMB3)
A1 A2 | A3 | Ad B1 | B2 | B3 B4 B5 B6
M5X15 M6X15 M8X15 | @6x@6.2x1.5 M8X12 M8X50 M8X60 M6X85 @13x@6.2X1.5 | @16X28.2X1.5
el loe [T T ]e | x2
X4 x4 X4 X4 X5 X1 X2 X2 X4 X4
C1 | C2 C3 | C4 | C5| Cob
3&5mm o16x@8.2x1.5| Lagbolt | Anchor
AN | X1 @ ‘
X1 X1 X2 X4 X4
D5




Parts list (NMPRO-CMB4)

A1 A2 A3 A4 B1 B2 B3
M5X15 M6X15 M8X15 | @6x@6.2X1.5 M8X12 M8X50 M8X60
# || xa |5 0|0
X4 X4 X4 X4 X5 X1 X2
C1 C2 C3 C4 | C5

3&5mm o16x@8.2x1.5| Lag bolt nchor
Slex | @ pd

> | X3

X1 X2 X4 X4 X4

X6

I

[
Lt
=]

A
I

Ll
1|




\/\@\5
/ o @

e/ s

/ /‘ai/—/@ 1 @

L

=

4




1000mm

1000mm

1000mm

1000mm

480mm

1000mm

NMPRO-CMB3
1000mm

NMPRO-CMB4




/
6 BRICK OR CONCRETE

322mm - 431mm

0000000000008 <= CIIDPAETDJND




A\
A
)
!/ - - -
11 - - -
0000000 C U&.&.OOGOuGV T > Ov j
i i
0000000 C Uoooooo:ov T D) Ou
/A
/1
/1
/1
00000 & 4¢ )OS © © © o ouo T D) Ou

@@@@@@@@E@u

617mm - 998mm

/
@ Configure Tube - b

1

= L=
0000000000008 <« CIDAEANMDANDC O

v v




A4 )

™

i

o
\,// Nﬁ
S ° g

\ | foosooss —_,MMJ ﬁ]l:%ﬂ
( )

\
\\ \
\ \ \
R 4
= 2
;

Mount rail - b

A1/A2/A3

/A4

) =
4
o o

e /@\@@@@@@@—Fflw@m

K= S L

l\

g /S

\//\\/@ \/@ J

\
\
\ \
\
\ \
/

@®
1
®©
o
—
c
>
(@]
=




Height adjustment 10mm

10



